990 SUPERMOTO T ORANGE 2010 <2010><FR><9823J9>
WIRING HARNESS

Pos Part Number Description Additional Text Quantity
1 62011075000 WIRING HARNESS SM-T 09 1.00
2 62011083000 PLUG SUPPORT PANEL 1.00
4 62011094000 BRACKET CABELFIXING 1.00
5 57013070400 PVC CLAMP 17,4MM HEYCO 3381 2.00
6 0081050121 EJOT PT screw K50x12 only for US and SixDays 6.00
8 62511057050 BRACKET RELAY 05 1.00
9 58011109110 Plug-in fuse, big 10A 0.00
9 58011109115 FUSE 15 A 0.00
10 61111057000 RELAY CM1A-R-12V-H80 07 4.00
11 58411096100 DIODE S3H-15 97 2.00
14 54603048200 RANGE CHANGE METAL NUT M5 2.00
15 0025050126 HH collar screw M5x12 TX30 2.00
16 000700000BH SPARE CONNECTOR BH 6-PINS DIAGNOSTIC PORT 1.00
18 44611207200 FLASHER UNIT 97 1.00

7998



19 58511075510 FUSE-BOX COVER 1.00
20 62511060000 DC HORN 05 1.00
21 0024060156 HH collar screw M6x15 TX30 ONLY USA 1.00
22 60011092000 OIL-PRESSURE SWITCH CABLE 03 1.00
23 60011093045 RUBBER CABLE TIE 45MM 03 0.00
23 60011093075 RUBBER CABLE TIE 75MM 03 0.00
24 44011076140 CABLE TIE 140/2,5MM BLACK 0.00
24 44011076200 Cable tie 200/4.6mm black 0.00
25 62611047000 CABLE FOR ROLLOVER SENSOR 08 1.00
27 61111018000 TEMPERATURE SENSOR 07 1.00
28 61111020000 STARTER INTERLOCK 1.00
29 60111097000 GROUND CABLE 100MM 06 1.00
30 58411098100 CONTACT WASHER M6 VSV-K6 2.00
31 0025060106 HH collar screw M6x10 TX30 2.00




